



TEST REPORT

Sample's name	Mark / Brand	Laboratory No.
Ferrocem - 518	Ferrocem - 518	L51/08460.1

Test Results

Compressive strength, MPa	
- at 3 days	29.20
- at 7 days	32.46
- at 28 days	39.10
Time of setting, min	125
Bond strength by slant shear at 28 days, MPa	6.91

Customer's name	Ferro Construction Product Co., Ltd.
Customer's address	144 Moo 1, Malaiman Road, Thungkok, Songphinong, Suphanburi 72110
Sample's description	Grey powder
Test date	4 November 2008 - 25 December 2008
Test method	ASTM C109/C109M - 05, ASTM C 807 - 99, ASTM C 882 - 99
Remark	Sample mixed, Ferrocem - 518 1,000 g : water 160 ml

Approved by

Pradab Sawangsi

(Mr. Pradab Sawangsi)

Scientist (Senior Professional Level)

Reported by

Kritsada Suttipan

(Mr. Kritsada Suttipan)

Scientist (Operational Level)

This report is only valid for the sample received. The above statement is not intended for advertising purposes and shall not be reproduced or shall not manifest partially without the written permission of the Department of Science Service.